



Certificate of Analysis

Single-walled carbon nanotubes

Content of single-walled carbon nanotubes: 60%

Content of carbon nanotubes: 90%

Average diameter: 1-2 nm

Length: 5-30 μm

Stock#: 1283YJ

Element	Content (wt%)
Co	0.82
Mg	1.05
Mo	0.26
O	2.48

Analytical technique: X-ray Photoelectron Spectroscopy (XPS)

Nanostructured & Amorphous Materials, Inc.

1526 Katy Gap Road, #302, Katy, TX 77494, USA

Phone: (281) 858-6571

E-mail: sales@nanoamor.com • Website: <http://www.nanoamor.com>